

ใบรายงานผลการทดสอบค่าการนำความร้อน (Thermal Conductivity Test)

แบบ วศ. 7



TEST REPORT

Sample's name	Mark / Brand	Laboratory No.
Autoclave aerated concrete block	Smart Block	YO648

Test Result

Thermal Conductivity (W/m.K) 0.088

Customer's name	Autoclaved Aerated Concrete Product CO., LTD
Customer's address	39/1 Moo 1, Sukhumvit Rd, Huaykapi, Muang, Chonburi 20000
Sample's description	Square sheet size 1x1 ft
Test date	17 May 2006
Test method	ASTM C-177

Approved by
(Sgd.) Sun Jhitkraikroun
(Mr. Sun Jhitkraikroun)
Scientist 8

Reported by
(Sgd.) Puckanai Thongthiumporn
(Mr. Puckanai Thongthiumporn)
Scientist 8

Verified true translation

Nutima Sucharitakul

Registration Sub-Division

This report is only valid for the sample received. The above statement is not intended for advertising purposes and not be reproduced or shall not manifest partially without the written permission of the Department of Science Service

Department of Science Service, Ministry of Science and Technology
Rama VI Road, Ratchathewi, Bangkok 10400, Thailand

Page 2/2